

## Drug-Drug Interaction

	<b>Lovastatin</b>	<b>Simvastatin</b>	<b>Atorvastatin</b>	<b>Rosuvastatin</b>
Amiodarone	Max daily dose (40 mg)	Max daily dose (20 mg)		
Amlodipine	Max daily dose (20 mg)	Max daily dose (20 mg)		
Colchicine	Use with caution	Use with caution	Use with caution	Use with caution
Danazol	Max daily dose (20 mg)	CI		
Diltiazem, verapamil	Max daily dose (20 mg)	Max daily dose (10 mg)		
Erythromycin, Clarithromycin	CI	CI	Max daily dose (20 mg) (clarithromycin)	
Gemfibrozil	CI	CI		Max daily dose (10 mg)
Itraconazole, Ketoconazole, Posaconazole, Fluconazole Voriconazole	CI	CI	Max daily dose (20 mg) (itraconazole)	
Niacin	Avoid doses of niacin $\geq$ 1 g/day	Avoid doses of niacin $\geq$ 1 g/day	Avoid doses of niacin $\geq$ 1 g/day	Avoid doses of niacin $\geq$ 1 g/day
HIV protease inhibitors	CI	CI		Max daily dose (10 mg) (lopinavir/ ritonavir or atazanavir/ ritonavir)
Ranolazine	Max daily dose (20 mg)	Max daily dose (20 mg)		